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Summary of Test Results

Clause Test Items FCC Rules Test
Results
FCC 15.407 (a)&(e)
1 6/26db/99% Bandwidth RSS-247 Clause 6.2 PASS
RSS-Gen Clause 6.7
5 Maximum Conducted Output FCC 15.407 (a) PASS
Power RSS-247 Clause 6.2
. FCC 15.407 (a)
3 Power Spectral Density RSS-247 Clause 6.2 PASS
4 Antenna Conducted Spurious FCC 15.407 (b) PASS
Emission RSS-247 Clause 6.2
FCC 15.407 (a)
. . FCC 15.209
5 Radiated Balr;crﬁggi%:nd Spurious ECC 15.205 PASS
RSS-247 Clause 6.2
RSS-GEN Clause 8.9
6 Conducted Emission Test For AC FCC 15.207 PASS
Power Port RSS-GEN Clause 8.8
. FCC 15.203
7 Antenna Requirement RSS-GEN Clause 8.3 PASS
8 Frequency Stability FCC 15.407 (g) PASS
. . FCC 15.407 (h)
9 Dynamic Frequency Selection RSS-247 Clause 6.3 PASS

Note: This test report is only published to and used by the applicant, and it is not for
evidence purpose in China.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM No: 10-SL-F0035
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1. ATTESTATION OF TEST RESULTS

Applicant Information

Company Name:
Address:

Guangzhou Shikun Electronics Co., Ltd
NO.6 Liankun Road,Huangpu District, Guangzhou,China

Manufacturer Information

Company Name:
Address:

EUT Description

Guangzhou Shikun Electronics Co., Ltd
NO.6 Liankun Road,Huangpu District, Guangzhou,China

EUT Name: IEEE 802.11a/b/g/n 2T2R USB Wi-Fi Module
Model: SKO.W618U.1_638BU

Sample Status: Normal

Sample Received Date: December 6, 2019

Date of Tested:

December 6~December 25, 2019

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 FCC PART 15 SUBPART E PASS
ISED RSS-247 Issue 2 PASS
ISED RSS-GEN Issue 5 PASS
Prepared By: Checked By:
Z/fa 7}”2’ -/
Kebo Zhang Shawn Wen

Project Engineer

Approved By:

Laboratory Leader

Stephen Guo
Laboratory Manager

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services

(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2013,
CFR 47 FCC Part 2, CFR 47 FCC Part 15, KDB 789033 D02 v02r01, RSS-GEN Issue 5, RSS-
247 Issue 2, KDB414788 D01 Radiated Test Site vO1r01, KDB 905462 D02 UNII DFS
Compliance Procedures New Rules v02 and 905462 D03 Client Without DFS New Rules
v01r02.

3. FACILITIES AND ACCREDITATION

A2LA (Certificate No.: 4102.01)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been assessed and proved to be in compliance with A2LA.

FCC (FCC Designation No.: CN1187)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
Has been recognized to perform compliance testing on equipment subject
to the Commission's Delcaration of Conformity (DoC) and Certification
rules

IC(Company No.: 21320)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been registered and fully described in a report filed with ISED.

The Company Number is 21320.

VCCI (Registration No.: G-20019, R-20004, C-20012 and T-20011)

UL Verification Services (Guangzhou) Co., Ltd. Song Shan Lake Branch.
has been assessed and proved to be in compliance with VCCI, the
Membership No. is 3793.

Facility Name:

Chamber D, the VCCI registration No. is G-20019 and R-20004
Shielding Room B, the VCCI registration No. is C-20012 and T-20011

Accreditation
Certificate

Note 1: All tests measurement facilities use to collect the measurement data are located at
Building 10, Innovation Technology Park, Song Shan Lake Hi tech Development Zone,
Dongguan, 523808, China

Note 2: The test anechoic chamber in UL Verification Services (Guangzhou) Co., Ltd.
Song Shan Lake Branch had been calibrated and compared to the open field sites and the test
anechoic chamber is shown to be equivalent to or worst case from the open field site.

Note 3: For below 30MHz, lab had performed measurements at test anechoic chamber and
comparing to measurements obtained on an open field site. And these measurements below
30MHz had been correlated to measurements performed on an OFS.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognize national standards.

4.2. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Test Item Uncertainty

Uncertainty for Conduction emission test 3.62dB

Uncertainty for Radiation Emission test(include

Fundamental emission) 2.2dB
(9kHz-30MHZz)

Uncertainty for Radiation Emission test(include

Fundamental emission) 4.00dB

(30MHz-1GHz)

Uncertainty for Radiation Emission test 2.78dB (1GHz-18Gz)
(1GHz to 26GHz)( include Fundamental 5.23dB (18GHz-26Gz)
emission) 5.64dB (26GHz-40G2)

Note: This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5. EQUIPMENT UNDER TEST
5.1. DESCRIPTION OF EUT

EUT Name IEEE 802.11a/b/g/n 2T2R USB Wi-Fi Module
Model SKO.W618U.1_638BU

IEEE802.11a
Radio Technology IEEE802.11n HT20/HT40

IEEE802.11ac VHT20/VHT40
Operation frequency UNII-1/UNII-2A/UNII-2C/UNII-3

Modulation OFDM(BPSK,QPSK,16QAM,64QAM,256QAM in ac mode only.)
Rated Input DC 3.3V
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.2. MAXIMUM POWER
UNII-1 BAND
Frequency Max Power Max EIRP
IEE Std. 802.11 (MH2) (dBm) (dBm)
a SISO 5150-5250 14.61 16.64
n(HT20) MIMO 5150-5250 15.57 17.60
n(HT40) MIMO 5150-5250 14.60 16.63
ac(HT20) MIMO 5150-5250 15.69 17.72
ac(HT40) MIMO 5150-5250 16.30 18.33
UNII-2A BAND
Frequency Max Power
IEE Std. 802.11 (MH2) (dBm)

a SISO 5250-5350 15.12
n(HT20) MIMO 5250-5350 15.91
n(HT40) MIMO 5250-5350 14.58
ac(HT20) MIMO 5250-5350 15.80
ac(HT40) MIMO 5250-5350 17.11

UNII-2C BAND
Frequency Max Power
IEE Std. 802.11 (MH2) (dBm)

a SISO 5470-5725 15.22
n(HT20) MIMO 5470-5725 15.91
n(HT40) MIMO 5470-5725 14.13
ac(HT20) MIMO 5470-5725 16.38
ac(HT40) MIMO 5470-5725 15.62

UNII-3 BAND
Frequency Max Power
IEE Std. 802.11 (MH2) (dBm)

a SISO 5725-5850 14.13
n(HT20) MIMO 5725-5850 15.77
n(HT40) MIMO 5725-5850 14.40
ac(HT20) MIMO 5725-5850 15.79
ac(HT40) MIMO 5725-5850 16.04

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.

FORM No: 10-SL-F0035
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5.3. CHANNEL LIST

UNII-1 UNII-1
(For Bandwidth=20MHZz) (For Bandwidth=40MHZz)
Channel Fr?&?_g)]cy Channel Frt(a&lr_'ezr;cy
36 5180 38 5190
40 5200 46 5230
44 5220
48 5240
UNII-2A UNII-2A
(For Bandwidth=20MHZz) (For Bandwidth=40MHZz)
Channel Fr?&li'ezr)lcy Channel Fr?&tﬁezr)]cy
52 5260 54 5270
56 5280 62 5310
60 5300
64 5320
UNII-2C UNII-2C
(For Bandwidth=20MHZz) (For Bandwidth=40MHz)
Frequency Frequency
Channel (MH2) Channel (MH2)
100 5500 102 5510
104 5520 110 5550
108 5540 118 5590
112 5560 126 5630
116 5580 134 5670
120 5600 142 5710
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720
UNII-3 UNII-3 UNII-3
Frequenc Frequenc Frequenc
Channel (I\c}IHz) y Channel (|\C}|HZ) y Channel (l\?IHz) y
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.4. CTHE WORSE CASE POWER SETTING PARAMETER

The Worse Case Power Setting Parameter
Test Software QATool_Dbg
Frequency Band Setting
UNII-1 default
UNII-2A default
UNII-2C default
UNII-3 default

5.5. THE WORSE CASE CONFIGURATIONS

For SISO modes, there are two transmission antennas. The antenna used in any given time can
be either ANTENNA 0 or ANTENNA 1. All antenna ports have the same power; output power
measurement for SISO modes on both antennas are reported.

For 2TX MIMO modes, ANTENNA 0 and ANTENNA 1, used at the same time.

Worst-case data rates as provided by the client were:

802.11a mode: 6 Mbps
802.11n HT20 mode: MCSO0
802.11n HT40 mode: MCSO0
802.11ac VHT20 mode: MCSO
802.11ac VHT40 mode: MCSO

802.11ac VHT20 and VHT40 mode are different from 802.11nHT20 and HT40 only in control
messages, so for these 4 modes, only 802.11ac VHT20 and 802.11ac VHT40 worst case
modes datas are recorded in the report .

802.11a support SISO mode, two antenna have the same power setting, so only the worst data
for antenna 0 are recorded in the report.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.6. DESCRIPTION OF AVAILABLE ANTENNAS

Antenna No. Frequency (MHz) Antenna Type Max Antenna Gain (dBi)
0 5150-5850 PCB Antenna 2.01
1 5150-5850 PCB Antenna 2.03

Note: Directional gain= 10log[(10%1/2° + 10%2/2%)2 [Nant] = < 6dBi
Nant: the number of Antenna

IEE Std. 802.11

Transmit and
Receive Mode

Description

802.11a

X]2TX, 2RX ANT 0, 1 can be used as transmitting/receiving antenna.

802.11n HT20

X]2TX, 2RX ANT 0, 1 can be used as transmitting/receiving antenna.

802.11n HT40

X]2TX, 2RX ANT 0, 1 can be used as transmitting/receiving antenna.

802.11ac VHT20

X]2TX, 2RX ANT 0, 1 can be used as transmitting/receiving antenna.

802.11ac VHT40

X]2TX, 2RX ANT 0, 1 can be used as transmitting/receiving antenna.

Note:

1. WLAN 2.4G & WLAN 5G can’t transmit simultaneously. (declared by client)
2. Only 802.11a does not support MIMO mode.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5.7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Item Equipment Brand Name Model Name P/N
1 PC Dell Vostro 3902 8KNDDB2
2 Debug N/A N/A N/A
/O CABLES
Cable No Port Connector Type | Cable Type | Cable Length(m) Remarks
1 PCIEX N/A N/A 0.1 N/A
2 USB N/A N/A N/A

ACCESSORIES

Item Accessory Brand Name | Model Name Description
HW- INPUT:100-240V~50/60Hz, 0.5A
L Power Adapter N/A 120150E2W | OUTPUT:12.0V, 1.5A
TEST SETUP

The EUT can work in engineering mode with a software through a Laptop.

SETUP DIAGRAM FOR TESTS

Laptop

AC/DC

adapter Test fixture

EUT

DC12V to DC 5V

UL Verification Services (Guangzhou) Co., Ltd, Son

g Shan Lake Branch

FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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6. MEASURING INSTRUMENT AND SOFTWARE USED

For the previous calibration information

Conducted Emissions

Instrument
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
M |EMI Test Receiver R&S ESR3 101961 Dec.10,2018 | Dec.10,2019
m | Two-Line V- R&S ENV216 101983 |Dec.10,2018|Dec.10,2019
Network
g | Artficial Mains e o rbeck| NSLK 8126 | 8126465 |Dec.10,2018|Dec.10,2019
Networks
Software
Used Description Manufacturer Name Version
M | Test Software for Conducted disturbance Farad EZ-EMC Ver. UL-3A1
Radiated Emissions
Instrument
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
M |MXE EMI Receiver| KESIGHT N9038A |MY56400036|Dec.10,2018|Dec.10,2019
Hybrid Log
] Periodic Antenna TDK HLP-3003C 130960 |Sep.17, 2018|Sep.17, 2021
M Preamplifier HP 8447D 2944A09099 | Dec.10,2018 | Dec.10,2019
m |EMIMeasurement| oo ESR26 101377 |Dec.10,2018|Dec.10,2019
Receiver
| Horn Antenna TDK HRN-0118 130939 |Sep.17, 2018|Sep.17, 2021
g | HighGainHom gy arzbeck| BBHA-9170 | 691 |Aug.11, 2018[Aug.11, 2021
Antenna
| Preamplifier TDK PA-02-0118 TICQ)CS)OB(;%S Dec.10,2018 | Dec.10,2019
o} Preamplifier TDK PA-02-2 ng’(')%%?' Dec.10,2018 | Dec.10,2019
o} Preamplifier TDK PA-02-3 Tgcs)c-)sc’)gs- Dec.10,2018 | Dec.10,2019
| Loop antenna  |Schwarzbeck 15198 00008 Jan.07, 2019(Jan.07, 2022
WRCJIV12-
. . N 5695-5725-
M | Band Reject Filter | Wainwright 5350-5880- 4 Dec.10,2018|Dec.10,2019
40SS
WRCJIV20-
. . . 5120-5150-
M | Band Reject Filter | Wainwright 5350-5380- 2 Dec.10,2018|Dec.10,2019
60SS
. . . . WRCJIV20-
M | Band Reject Filter | Wainwright 5440-5470- 1 Dec.10,2018|Dec.10,2019
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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5725-5755-
60SS
WHKX10-
| High Pass Filter | Wainwright | 5850-6500- 4 Dec.10,2018 | Dec.10,2019
1800-40SS
Software
Used Description Manufacturer Name Version
Test Software for Radiated
| disturbance Farad EZ-EMC Ver. UL-3A1
Other instruments
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
M |Spectrum Analyzer| Keysight N9030A | MY55410512 |Dec.10,2018|Dec.10,2019
| Power Meter Keysight N1911A | MY55416024 |Dec.10,2018|Dec.10,2019
| Power Sensor Keysight U2021XA | MY5100022 |Dec.10,2018(Dec.10,2019
Note: This table records the previous calibration information
For the last calibration information
Conducted Emissions
Instrument
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
M |EMI Test Receiver R&S ESR3 101961 |Dec.05,2019|Dec.05,2020
| Two-Line V- R&S ENV216 101983 |Dec.05,2019|Dec.05,2020
Network
g | Atificial Mains oo sbeck| NSLK 8126 | 8126465 |Dec.05,2019|Dec.05,2020
Networks
Software
Used Description Manufacturer Name Version
M | Test Software for Conducted disturbance Farad EZ-EMC Ver. UL-3A1
Radiated Emissions
Instrument
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
o MXE EMI KESIGHT | N9038A  |MY56400036|Dec.06,2019|Dec.06,2020
Receiver
Hybrid Log Sep.17, Sep.17,
z Periodic Antenna TDK HLP-3003C 130960 2018 2021
| Preamplifier HP 8447D 2944A09099 |Dec.05,2019| Dec.05,2020
m |EMIMeasurement  peq ESR26 101377 |Dec.05,2019|Dec.05,2020
Receiver
Sep.17, Sep.17,
] Horn Antenna TDK HRN-0118 130939 2018 2021
High Gain Horn Aug.11, Aug.11,
| Antenna Schwarzbeck| BBHA-9170 691 2018 2021
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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v Preamplifier TDK PA-02-0118 T%SO%%S Dec.05,2019|Dec.05,2020
@ |  Preamplifier TDK PA-022 | TRo39%" IDec.05,2019| Dec.05,2020
@ |  Preamplifier TDK PA-02-3 TFSS(')%%& Dec.05,2019| Dec.05,2020
| Loop antenna |Schwarzbeck 1519B 00008 Jgg.lo97, Jan.07, 2022
WRCJV12-
. : _ 5695-5725-
M |Band Reject Filter| Wainwright 5850-5880- 4 Dec.05,2019|Dec.05,2020
40SS
WRCJV20-
. : L 5120-5150-
M |Band Reject Filter| Wainwright 5350-5380- 2 Dec.05,2019|Dec.05,2020
60SS
WRCJIV20-
. : _ 5440-5470-
M |Band Reject Filter| Wainwright 5795.57565. 1 Dec.05,2019|Dec.05,2020
60SS
WHKX10-
M | High Pass Filter | Wainwright | 5850-6500- 4 Dec.05,2019|Dec.05,2020
1800-40SS
Software
Used Description Manufacturer Name Version
M |Test Software for Radiated disturbance Farad EZ-EMC Ver. UL-3A1
Other instruments
Used Equipment Manufacturer| Model No. Serial No. Last Cal. Next Cal.
v Spectrum Keysight | N9030A | MY55410512 |Dec.06,2019|Dec.06,2020
Analyzer
| Power Meter Keysight N1911A MY55416024 |Dec.06,2019|Dec.06,2020
| Power Sensor Keysight U2021XA MY5100022 |Dec.06,2019|Dec.06,2020
Note: This table records the last calibration information
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

(Guangzhou) Co., Ltd, Song Shan Lake Branch.

This report shall not be reproduced except in full, without the written approval of UL Verification Services
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7. ANTENNA PORT TEST RESULTS
7.1. ON TIME AND DUTY CYCLE

LIMITS

None; for reporting purposes only

TEST SETUP

EUT Attenuator Spectrum Analyser

TEST ENVIRONMENT

Temperature 23.5°C Relative Humidity  [59%
Atmosphere Pressure 101kPa Test Voltage DC 3.3V
RESULTS
Duty .
ON . DIUiEy Duty Cycle T Final
. Period Cycle : Minimum setting
Mode Time Cycle Correction
(ms) (ms) X (%) Eactor VBW For VBW
(Linear) . (kHz) (kHz)
(dB)
1lla 1.400 1.425 0.982 98.2% 0.079 0.71 1
11n HT20 1.300 1.335 0.974 97.4% 0.114 0.77 1
11n HT40 0.650 0.685 0.949 94.9% 0.227 1.54 2
1lac VHT20 | 0.680 0.716 0.950 95.0% 0.223 1.47 2
1lac VHT40 | 0.352 0.387 0.910 91.0% 0.410 2.84 3
Note:

Duty Cycle Correction Factor=10log (1/x).

Where: x is Duty Cycle (Linear)

Where: T is On Time

If that calculated VBW is not available on the analyzer then the next higher value should be used.
Antenna 1 and Antenna 1 has the same duty cycle, only ANT 0 data show here.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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[ et spectum e Swept s = - ey
AL | & [0 D SensE ] T AIGNAUTO  [08:32.08 ANDec 25,2019 SENSEINT ALLGN AUTO_[12:39:06 PMOwG 12, 2019 r
enter Freq 5.180000000 GHz Avg Type: Log-Pwr T 5|  Freauency - Avg Type: RMS ™ Tequency
NFE PO Fasi —+= Trig: Free Run NFE BNG: Fast —+= Trig: Free Run
IFGain:Low Atten: 30 dB IFGain:Low #Atten: 30 dB
AMKr3 1.425 ms) Auto Tune AMKr3 7155 s Auto Tune
10 dBidiv__Ref 20.00 dBm -30.49 dBj 10 aB/div_ Ref 20,00 dBm 5.22 dBj
LD;] Log
ol i Center Fregq Center Frefj
1 5.180000000 GHz 5.200000000 GHz!
i StartFreq | W StartFrep)
5.180000000 GHz i 5.200000000 GHz!
StopFreq| StopFr
5.180000000 GHz| 5.200000000 GHz!
Center 5.180000000 GHz Span 0 Hz CFstep [Center 5200000000 GHz Span 0 Hz CF Step
3.0 MHz VBW 3.0 MHz Sweep 5.000 ms (1001 pts)| 3.000000 MHz| Res BW 8 MHz #VBW 50 MHz* Sweep 4.000 ms (8001 pts) 8.000000 MHz|
laute Man =— Auto Mah
I I S
1400ms (A)  -5428dB 1 a2 t (a1 680.0us (A) _ 11.87dB
2 F 340.0 us 7.74 dBm 2 F t 6420us -26.47 dBm -~
=rY 1426ms (A)  -30.49dB FreqOffset A4 t (bl 7155 us (A) 5.22dB Freq
4F 340.0 us 7.74dBm 0 Hz, 4LF t 6420us -26.47 dBm | 0 He!
6 ]
7 7
8 Scale Type : Scale Typp
9
10
i -og unfl 139 o0 L)
sc — =S sTarus
802.11a 802.11n HT20
[ Kersight Spectnum Analyzer - Swept 4 - ] == Weysight Spectrum Ansyzer " =l
AL % 00 o T serseant LiGh AUT0 (0627 — " w0 i ALIGH ATO
enter Freq 5.190000000 GHz Avg Type: Log-Pwr Frequency enter Freq 5.200000000 GHz Avg Type: RMS Frequency
NFE PNO: Fast —»— 179: FreeRun NFE  PNO:Fast ~+- 17ig: FreeRun e
IFGain:Low Arten: 30 dB IFGain-Low SAtten: 30 dB oer
AMkrS 855.0 s AutoTurg AMKr3 715.5 ps] Auto Tunei
10 geudiy_Ref 20.00 dBm -0.94 dB |9 gia_Ref 20.00 dBm 5.22 dB
og o
% Center Frefy| CenterFreq
o & 5190000000 GHz: 5.200000000 GHz|
StartFrejy W [ T StartFreq|
5.190000000 GHz ik 5200000000 GHz|
Stop Frefy| Stop Freg|
5190000000 GHz 5200000000 GHa]
'Center 5.200000000 GHz Span 0 Hz. CF Step|
Center 5.190000000 GHz Span 0 Hz CF Step
Res BW 3.0 MHz VBW 3.0 MHz Sweep 5.000 ms (1001 pts) Res BW 8 MHz FVBW 50 MHz" Sweep 4.000ms (B001 pts))| 8000000 W
lauto Map | e A S | IS S ) S DT -
e —— e ———rrarr [ FuncTON VAL
o A2 -iima 850.0us 1A) T e 1 a2 [ 680.0us (A] 11.87dB
2 F 265018 447 dBm TARERAL Y e T . T FreqOffset
3l A t (A 685.0us (A) 0.94 dB Freq Offsgt S us .
1 F t iﬁs,o:: 417 dam ol ; F t 642.0us -26.47 dBm i 0Hz|
5 o 5
§ 7
7
8 scale Typpfl| & Scale Type|
9 .
10 Log Lih b L free Lin
1 5 . .
= _ MSG STATUS
=S smatus |
802.11n HT40 1lac VHT20
[ — Keysight Spactmum Analyzer - Swapt S4 [E=m[r=
RL i SENSE:INT ALIGN AL 12:45:53 PMDec 12, Frequency
enter Freq 5.190000000 GHz Avg Type: RMS
NFE PNG: Fast —o— Trig: Free Run w
\FGainidlow  BAtten: 30 d8
Auto Tung|
10 deidiv_ Ref 20.00 dBm
Log
Center Frep
5.190000000 GHz
W \’
HE e | | StartFrefy|
5180000000 GHz:
Stop Frep!
5.180000000 GHz,
Center 5.190000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz* Sweep 2.000 ms (8001 pts) L
|Auto Mah
v rerrms ot L PUNCTONWIDTH ] FUNCTION U R a—
3520us (&) 75008
2 F t 3118 -17.53 dBr
Wl A4 t (a) W70us (4)  257dB Freq Offsdt
4F t 3M18us -17.53 dBm | oHz
s L
7
] Scale Type
9
:2 oo L
usc smatus
1lac VHT40

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
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7.2. 6/26/99% dB BANDWIDTH

LIMITS
CFR 47 FCC Partl5, Subpart E
ISED RSS-247
. Frequency Range
Test Item Limit (MH2)
26 dB Bandwidth 5150-5250
26 dB Bandwidth 5250-5350
: For FCC:5470-5725

Bandwidth 26 dB Bandwidth For IC:5470-5600
5650-5725

Minimum 500kHz 6dB Bandwidth 5725-5850

ISED RSS-247
RSS-Gen Clause 6.6 | 99% Bandwidth \ For reporting purposes only.

TEST PROCEDURE

Connect the UUT to the spectrum analyser and use the following settings:

Center Frequency

The center frequency of the channel under test

Detector Peak
For 6dB Bandwidth: RBW=100kHz
RBW For 26dB Bandwidth: approximately 1% of the emission bandwidth.
For 99dB Bandwidth: approximately 1%~5% of the emission bandwidth.
For 6dB Bandwidth : 23xRBW
VBW For 26dB Bandwidth : 23xRBW
For 99% Occupied Bandwidth: 23xRBW
Trace Max hold
Sweep Auto couple

Allow the trace to stabilize and measure the maximum width of the emission that is constrained

by the frequencies associated with the two outermost amplitude points (upper and lower

frequencies) that are attenuated by 6dB/26dB&99% Occupied Bandwidth relative to the

maximum level measured in the fundamental emission.

TEST SETUP
EUT Attenuator Spectrum Analyser
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services

(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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TEST ENVIRONMENT

Temperature 23.5°C Relative Humidity  [59%
Atmosphere Pressure 101kPa Test Voltage DC 3.3V
RESULTS

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.
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7.2.1. 802.11a SISO MODE

ANTO WORST CASE

UNII-1 BAND

Frequency 26 dB BW 99% BW
Channel MH
(MH2) (MHz) (MHz)
Low 5180 19.35 16.379

Mid 5200

19.61

16.427

High 5240

19.40

16.355

Low CHANNEL

Mid CHANNEL

[ Fieysight Spectrum Analyzer - Occupied 8V1
AL

enter Freq 5.180000000 GHz  Centar Froq: 5180000000 GHz
I NFE

[E=m
12:15:44 PMDec 11, 2019

[ Keysight Spectrum Anahyaer - Occupied 81
L [

= rem =

12.23:00 PMDec 11,2019

Radio Std: None

enter Freq 5.200000000 GHz
| NFE

"~ Canter Freq: 5200000000 GHz Radio Std: None

». Trig: Free Run ‘AvglHold: 10110 . Trig: Free Run AvglHold: 10110
HIFGain-Low Radio Device: BTS HIFGain:Low #Anen: 30 dB Radic Device: BTS
Ref Offset 2181 dB Ref Offset 2181 dB.

10 dBldi Ref 20.00 dBm 10 dB/div Ref 20.00 dBm
Log og
‘Center 518 GHz Span 40 MHz iCenter 5.2 GHz Span 40 MHz
[#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 18.8 dBm Occupied Bandwidth Total Power 19.3 dBm

16.379 MHz 16.427 MHz
Transmit Freq Error 16.391 kHz % of OBW Power 99.00 % Transmit Freq Error 22.661 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.35 MHz x dB -26.00 dB x dB Bandwidth 19.61 MHz x dB -26.00 dB

High CHANNEL

[ Keysight Spectrum Anahyzer - Occupied B
AL [ 5

Center Freg: 5240000000 GH:

=
12:28:13PMDec 11, 2019

enter Freq 5.240000000 GHz iz Radic Std: None
NFE s~ Trig: Free Run AvglHold: 1010
#IFGain:Low #Atten: 30 dB. Radio Device: BTS
Ref Offset 215 dB.
10 dBidiv Ref 20.00 dBm
og
‘Center 5.24 GHz Span 40 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 18.8 dBm
16.355 MHz
Transmit Freq Error 12.838 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.40 MHz xdB -26.00 dB
56 u

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM No: 10-SL-F0035
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UNII-2A BAND

Channel

Frequency
(MH2z)

26 dB BW

99% BW

(MH2z) (MH2z)

Low

5260

19.35 16.417

Mid

5300

19.25 16.397

High

5320

19.43 16.459

Low CHANNEL

Mid CHANNEL

[ Fersaht Spectmum Analyer - Dccupied 80 To | Gr s [ Fiersght Spectrum Analyzer - Occupsed 41 To | Gr s
L A VSENT 1GH & 12:36:32 PMDec 11,2018 L A VSENT 1GH & 12:45:13 PMDec 11,2018
enter Freq 5.260000000 GHz Center Freq: 5260000000 GHz Radia Std: None enter Freq 5.300000000 GHz Center Freq: 5300000000 GHz Radia $td: None
——— NFE —»  Trig: Free Run Avg|Hold: 10/10 ——— NFE —»  Trig: Free Run Avg|Hold: 10/10
#IFGain:Low Radio Device: BTS #IFGain:Low Radio Device: BTS
Ref Offset21.5 dB Ref Offset21.5 dB
‘\J B /d| Ref 20.00 dBm ‘\J B /d| Ref 20.00 dBm
og og
‘Center 5,26 GHz ‘Span 40 MHz ‘Center 5.3 GHz ‘Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 19.4 dBm Occupied Bandwidth Total Power 19.0 dBm
16.417 MHz 16.397 MHz
Transmit Freq Error 28.927 kHz % of OBW Power 99.00 % Transmit Freq Error 30.750 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.35 MHz x dB -26.00 dB x dB Bandwidth 19.25 MHz x dB -26.00 dB
ATus, ATus,

High CHANNEL

[ Keysight Spectrum Anshyzer - Occupied B

i |
AL [ 2 LIGH A 01.01:27 PMDec 11, 2019
enter Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None
—— W s Trig: FreeRun AvglHold: 1010
HFGainiLow #Anen: 30 dB Radio Device: BTS
Ref Offset 2176 dB
10 dBidiv Ref 20.00 dBm
o0
‘Center 5.32 GHz Span 40 MHz,
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 19.0 dBm
16.459 MHz
Transmit Freq Error 20.818 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.43 MHz x dB -26.00 dB
56 rus

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM No: 10-SL-F0035
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UNII-2C BAND

Channel

Frequency (MHz)

26 dB BW
(MH2z)

99% BW
(MH2z)

Low

5500

20.05

16.377

Mid

5580

19.29

16.388

High

5700

19.21

16.444

CH144

5720

19.46

16.368

Low CHANNEL

Mid CHANNEL

[ r———r

RL A
enter Freq 5.500000000 GHz
Ni

“Centar Freq: 5500000000 GHz
Trig: Free Run ‘AvglHold: 10110

#IFGain:Low #Atten: 30 dB

=== e =
012324 PHDee 11,2018
Radio Std: None

Radio Device: BTS

[ r———r

RL A
enter Freq 5.600000000 GHz
Ni

“Centar Freq: 5600000000 GHz
Trig: Free Run
#Atten: 30 dB

—-—
#IFGain:Low

=== e =

01:31:50 PHDec 11,2019

Radia Std: None

‘Avg|Hold: 10/10

Radio Device: BTS

Ref Offset 22.04 dB

10 dBidiv Ref 20.00 dBm

Ref Offset 21.84 dB

10 dBidiv Ref 20.00 dBm

Log

Log

Center 5.5 GHz

‘Span 40 MHz

‘Center 5.6 GHz

‘Span 40 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 16.2 dBm Occupied Bandwidth Total Power 16.3 dBm
16.377 MHz 16.388 MHz
Transmit Freq Error 15.133 kHz % of OBW Power 99.00 % Transmit Freq Error 16.050 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.05 MHz x dB -26.00 dB x dB Bandwidth 19.29 MHz x dB -26.00 dB

High CHANNEL

CHANNEL 144

[T ———

AL [ 5
enter Freq 5.700000000 GHz
— W

“Conter Freq: 5.700000000 GHz
. Trig: FresRun AvglHold: 10110

AFGainiLow #Anen: 30 dB

=
01:49:50 PMDec 11,2019
Radio Std: Nane

Radio Device: BTS

06/51:53PM De 13,2019

Ref Offset 219 dB.
Ref 20.00 dBm

10 dBidiv
og

L P 1500 A SENGEINT | SLRLE FF
Center Freq: 5.720000000 GHz Radio Std: None Frequency
enter Freq 5.720000000 GHz el o & 20m0
HIFGain:Low #Amen: 30 dB Radic Device: BTS
Ref Offset 126 dB
10 dB/diy Ref 30.00 dBm
Log
Center Freq|

‘Center 5.7 GHz Span 40 MHz Center 5.72 GHz Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms H#Res BW 300 kHz #VBW 910 kHz Sweep 1.4 ms
Occupied Bandwidth Total Power 18.6 dBm Occupied Bandwidth Total Power 17.4 dBm
16.444 MHz 16.368 MHz
Transmit Freq Error 12.082 kHz % of OBW Power 99.00 % Transmit Freq Error 10.869 kHz OBW Power 99.00 %
x dB Bandwidth 19.21 MHz x dB -26.00 dB x dB Bandwidth 19.46 MHz x dB -26.00 dB

5.720000000 GHz|

CF Step|
4000000 MHz|
Man

Freq Offset|
0 Hz|

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

This report shall not be reproduced except in full, without the written approval of UL Verification Services
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UNII-3 BAND

Limit For

6 dB BW 99% BW
Channel Frequency 6dB BW Result
(MHz) (MHz) (MHz)
(kH2)
Low 5745 15.69 16.435 500 PASS

Mid 5785

15.05

16.

448 500 PASS

High 5825

11.96

16.405

500 PASS

CH144 5720

15.41

/ 500

PASS

Low CHANNEL

Mid CHANNEL

[ Keysight Spectrum Analyzer - Dccupied W [ Keysight Spectrum Analyzer - Dccupied W
AL " [ ENSE IV LI 02:05:21 PHDEC AL " [ ENSE IV LI 02:12:36 11,201
enter Freq 5.745000000 GHz Centar Fraq: 5745000000 GHz Radio Std: None enter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
— N —»- Trig: Free Run Avg|Hold: 10110 — N —»- Trig: Free Run Avg|Hold: 10110
#FGain-Low #Anen: 30 4B Radio Device: BTS #FGain-Low #Anen: 30 4B Radio Device: BTS
Ref Offset 21,69 dB Ref Offset 21,69 dB
10 dBldi Ref 20.00 dBm 10 dBldi Ref 20.00 dBm
Log Log
‘Center 5.745 GHz Span 40 MHz ‘Center 5.785 GHz Span 40 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms [#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms
Occupied Bandwidth Total Power 18.2 dBm Occupied Bandwidth Total Power 18.5 dBm
16.338 MHz 16.336 MHz
Transmit Freq Error -23.652 kHz % of OBW Power 99.00 % Transmit Freq Error -20.874 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.69 MHz x dB -6.00 dB x dB Bandwidth 15.05 MHz x dB -6.00 dB
us us

High CHANNEL

[ Keysighe Spectrum Analyzer - Occupied BV

===

Mgilent Spectrum Analyzer

CHANNEL 144

WP2019.11.5,,

[ g SENT 1o 02:26:44 PMDec 11,2018 T T s CEES I ErTEN
enter Freq 5.825000000 GHz Center Freq: 5625000000 GHz Radio Std: None a #Avg Type: RMS TRACE| 56 requency
j-enter Freq — . Trig: Free Run ‘AvglHold: 10/10 . S S0 ) O G ZR .1y o AvalHold: 20120 hrf[r\'
#IFGain:Low Radio Devies: BTS WFGaimlow  #Aften:30 dB et
Ref Offset21.99 dB AutoTune
ef Offset Ref Offset 125 dB
‘\ o ' Zl Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
0g og
L)) Center Freq|
W . 5720000000 GHz,
i
StartFreq|
| 5695000000 GHz,
Stop Freg|
5.745000000 GHz,
‘Center 5.825 GHz ‘Span 40 MHz
‘Center 5.72000 GHz Span 50.00 MHz CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms LiRes BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (10001 pts) 5000900 M
[Auta Man|
i i Total Power 18.5 dBm |14~ MODE] ThT S0
Occupied Bandwidth 1 4z [ 15410 MHz (&) 0.050 dB.
2 F f 5712750 GHz 4835 dBm
16.344 MHz 3N f 5.725 000 GHz 1.356 dBm Freq Offset]
Transmit Freq Error -24.752 kHz % of OBW Power  99.00 % : 9Hg
6
x dB Bandwidth 11.96 MHz x dB -6.00 dB 7
[
9
10
" ’
< >
atus s
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x dB Bandwidth

15.95 MHz x dB

-6.00 dB

x dB Bandwidth

16.27 MHz x dB

-6.00 dB

99% BW
Low CHANNEL Mid CHANNEL
[ Keysight Specoum Anatyer - Occupied BW Co T ] [ Veruom Spectmum Anahyer - Gecopied B0 ==y
RL A SENSEINT] ALIGH ALTO 11:35:51 AMDec 12,2019 RL RE_ 508 oc SENSEINT ALIGH ALITO 11:36:48 AMDec 12,2019
enter Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None enter Freq 5.785000000 GHz ‘Center Freq: 5.785000000 GHz Radio Std: None
—— WFE o Trig: Free Run AvglHold:>10/10 —— WFE o Trig: Free Run AvglHold:>10/10
AFGainLow #Atten: 30 4B Radio Device: BTS MFGainiLow #Atten: 30 4B Radio Device: BTS
Ref Offset 21.97 dB Ref Offset 21.89 dB
‘\ 0 dBldiv Ref 20.00 dBm ‘\ 0 dBldiv Ref 20.00 dBm
og og
‘Center 5.745 GHz Span 40 MHz| ‘Center 5.785 GHz Span 40 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms| #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms|
Occupied Bandwidth Total Power 18.9 dBm Occupied Bandwidth Total Power 17.9 dBm
16.435 MHz 16.448 MHz
Transmit Freq Error -27.031 kHz % of OBW Power 99.00 % Transmit Freq Error -21.701 kHz % of OBW Power 99.00 %

High CHANNEL

[ Veruom Spectmum Anahyer - Gecopied B0
RL A

enter Freq 5.825000000 GHz
I NFE

AFGainton © #Atten: 30 dB

“Centar Freq: 6625000000 GHz
Trig: Fres Run AvgHold:>10/10

==
11:37:33 AMDec 12,2019
Radio Std: None

Radio Device: BTS

Ref Offset 21.98 dB
10 dBidiv Ref 20.00 dBm

Log

Transmit Freq Error
x dB Bandwidth

‘Center 5.825 GHz Span 40 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms|
Occupied Bandwidth Total Power 17.9 dBm

16.405 MHz
-12.528 kHz
1589 MHz  xdB

% of OBW Power 99.00 %
-6.00 dB

Note: All the modes and antenna ports had been tested, only the worst data recorded in the report.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
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7.2.2.802.11ac VHT20 MIMO MODE

ANTO WORST CASE

UNII-1 BAND

Frequency 26 dB BW 99% BW
Channel
(MHZ) (MHz) (MHZ)
Low 5180 19.63 17.531

Mid

5200

19.47

17.543

High

5240

19.46

17.525

Low CHANNEL

Mid CHANNEL

[ Keysighe Spectrum Analyzer - Occupied BV
RL g

Center Freq; 5180000000 GHz

e =
55 1658 e 120

[ Keysight Spectrum Analyzer - Occupied BV
RL g

Center Freq: 5.200000000 GHz Radio Std: No

Radia Std: None

eﬁ(al Freq 5.200000000 GHz
| NFE

il 5.1SODUUODEF§;H1 s~ Trig: Free Run ‘AvglHold: 10/10 s Trig: FreeRun ‘AvglHold: 10/10
#IFGain:Low Radio Device: BTS #IFGain:Low Radio Device: BTS
Ref Offset21.81 dB Ref Offset21.81 dB
‘\J B Idiv Ref 20.00 dBm IIJ dBldiv Ref 20.00 dBm
og °g

‘Center 5,18 GHz ‘Span 40 MHz Center 5.2 GHz ‘Span 40 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 17.2 dBm Occupied Bandwidth Total Power 16.8 dBm

17.531 MHz 17.543 MHz
Transmit Freq Error 16.235 kHz % of OBW Power 99.00 % Transmit Freq Error 17.890 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.63 MHz x dB -26.00 dB x dB Bandwidth 19.47 MHz xdB -26.00 dB

High CHANNEL

[ Keysight Spectruen Analyzer - Occupied EW

AL G
enter Freq 5.240000000 GHz
— i

Center Frag: 5240000000 GHz

oy
e e
Radio Std: None

—a Trig: Free Run ‘Avg|Hold: 10110
#FGainLow #Anen: 30 dB Radio Device: BTS
Ref Offset 216 dB
10 dBIdi Ref 20.00 dBm
og
‘Center 5.24 GHz Span 40 MHz
[#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 16.3 dBm
17.525 MHz
Transmit Freq Error 18.061 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.46 MHz x dB -26.00 dB

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.




REPORT No.: 4789279523.1-2

Page 28 of 297

UNII-2A BAND

Channel

Frequency
(MH2z)

26 dB BW

(MH2z)

99% BW
(MH2z)

Low

5260

19.94

17.548

Mid

5300

19.22

17.488

High

5320

19.71

17.555

Low CHANNEL

Mid CHANNEL

[ Fieysight Spectrum Analyzer - Occupied 8V1
AL i

Centar Freq: 5260000000 GHz
e~ Trig: Fres Run

enter Freq 5.260000000 GHz
| NFE

#IFGain:Low

H
AvglHold: 10/10

== ]
5 Pt 1, 2000

[ Fieysight Spectrum Analyzer - Occupied 8V1
AL i

Radia Std: None

enter Freq 5.300000000 GHz
| NFE

Radio Device: BTS

#IFGain:Low

To | Gr s
NSEINT YT 05:51:18 PHDec 11,2019
Center Freq: 5.300000000 GHz Radia Std: None
s Trig: Free Run Avg|Hold: 10/10

Radio Device: BTS

Ref Offset21.5 dB
Ref 20.00 dBm

Ref Offset21.5 dB
Ref 20.00 dBm

‘Center 5.26 GHz

‘Span 40 MHz

Center 5.3 GHz

‘Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 18.0 dBm Occupied Bandwidth Total Power 18.0 dBm
17.548 MHz 17.488 MHz
Transmit Freq Error 23.114 kHz % of OBW Power 99.00 % Transmit Freq Error 18.932 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.94 MHz x dB -26.00 dB x dB Bandwidth 19.22 MHz x dB -26.00 dB

High CHANNEL

[ Keysight Spectrum Anshyzer - Occupied B

i |
AL [ 2 LIGH A 05:56:46 PMDec 11, 2019

enter Freq 5.320000000 GHz Center Freq: 5320000000 GHz Radio Std: None

—— W s Trig: FreeRun AvglHold: 1010
HFGainiLow #Anen: 30 dB Radio Device: BTS
Ref Offset 2176 dB

10 dBidiv Ref 20.00 dBm

o0
‘Center 5.32 GHz Span 40 MHz,
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 18.1 dBm

17.555 MHz

Transmit Freq Error 14.241 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.71 MHz x dB -26.00 dB
56 rus

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services
(Guangzhou) Co., Ltd, Song Shan Lake Branch.

FORM No: 10-SL-F0035




REPORT No.: 4789279523.1-2
Page 29 of 297

UNII-2C BAND

Channel

Frequency (MHz)

26 dB BW
(MH2)

99% BW
(MHz)

Low 5500

19.50

17.537

Mid 5580

19.76

17.504

High 5700

19.56

17.483

CH144 5720

20.07

17.556

Low CHANNEL

Mid CHANNEL

[ Feriah Spectmm Araieer - Decupad 30

R R I
enter Freq 5.500000000 GHz
— W

"~ Gentar Fraq: 5.500000000 GHz
n

Lo | ar |
06:12:28 PMDEC 11,2018
Radio Std: None

AL R I
enter Freq 5.600000000 GHz
— W

[ Vv Spectmm Araieer - Decupad 30

"~ Gentar Fraq: 5.600000000 GHz
Free Run

257 ec 12,2019
Radio Std: None

v.  Trig: FreeRu ‘AvglHold: 10110 v.  Trig: FreeRu ‘AvglHold: 10110
#FGain-Low #Anen: 30 4B Radio Device: BTS #FGain-Low #Anen: 30 4B Radio Device: BTS
Ref Offset 2204 dB Ref Offset 2184 dB

10 dBldi Ref 20.00 dBm 10 dBldi Ref 20.00 dBm
Log Log
‘Center 5.5 GHz Span 40 MHz ‘Center 5.6 GHz Span 40 MHz
[#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms [#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 15.3 dBm Occupied Bandwidth Total Power 14.5 dBm

17.537 MHz 17.504 MHz
Transmit Freq Error 28.538 kHz % of OBW Power 99.00 % Transmit Freq Error -47.073 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.50 MHz x dB -26.00 dB x dB Bandwidth 19.76 MHz x dB -26.00 dB

High CHANNEL

T —— T

=) Mgilent Spectr alyzer

CHANNEL 144

AL [ 500 0 = N - L T ENSE N7 S0LRCE CFF LISUALTO 062024 PMDec 13, 2018 Froquancy
onter Freg: 5. iz o Std: None :
enter Freq S.TOWOOODB’EHZ i 3 R vaHok: 1040 o s enter Freq 5.720000000 GHz —J %ei:;rr::e;u:.mnnwz:::u 200 Radio Std: None
HIFGain:Low Fatten: 2048 Radie Device: BTS HlFGainLow  #Atten: 30 4B Radio Davice: BTS
Ref Offset 21.9 dB Ref Offset 125 dB
10 dBidiv Ref 20.00 dBm 10 dBldiv Ref 30.00 dBm
og Log
Center Freq|
5.720000000 GHz|
|
iICenter 5.7 GHz Span 40 MHz| ‘Center 5.72 GHz Span 40 MHz CF S
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms, [#Res BIW_300 kHz #VBW 910 kHz Sweep 14ms|| ,  CF Step
Occupled Bandwidth Total Power 16.8 dBm Occupied Bandwidth Total Power 17.9 dBm = e
17.483 MHz 17.556 MHz Freqofteet
Transmit Freq Error 21.028 kHz % of OBW Power 99.00 % Transmit Freq Error -8.806 kHz OBW Power 99.00 % 0 Hzj
x dB Bandwidth 19.56 MHz x dB -26.00 dB x dB Bandwidth 20.07 MHz x dB -26.00 dB
uss u uss atus
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UNII-3 BAND

Limit For

6 dB BW 99% BW
Channel Frequency 6dB BW Result
(MHz) (MHz) (MHz)
(kH2)
Low 5745 15.14 17.580 500 PASS

Mid

5785

15.91

17.539

500 PASS

High

5825

15.05

17.562

500 PASS

CH144

5720

17.55

500 PASS

6dB BW

Low CHANNEL

Mid CHANNEL

[ Keysight Spectrum Analyzer - Dccupied W [ Keysight Spectrum Analyzer - Dccupied W
AL " [ ENSE IV LI 7. AL " [ ENSE IV LI te:18:32 .
enter Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None enter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
— N —»- Trig: Free Run Avg|Hold: 10110 — N —»- Trig: Free Run Avg|Hold: 10110
#FGain-Low #Anen: 30 4B Radio Device: BTS #FGain-Low #Anen: 30 4B Radio Device: BTS
Ref Offset 21,69 dB Ref Offset 21,69 dB
10 dBldi Ref 20.00 dBm 10 dBldi Ref 20.00 dBm
Log Log
t
‘Center 5.745 GHz Span 40 MHz ‘Center 5.785 GHz Span 40 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms [#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms
Occupied Bandwidth Total Power 17.7 dBm Occupied Bandwidth Total Power 18.1 dBm
17.539 MHz 16.323 MHz
Transmit Freq Error 2.093 kHz % of OBW Power 99.00 % Transmit Freq Error -6.697 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.14 MHz x dB -6.00 dB x dB Bandwidth 15.91 MHz x dB -6.00 dB
us us

High CHANNEL

[ Keysighe Spectrum Analyzer - Occupied BV

Mgilent Spectrum Analyzer

AP2019.11.5

CHANNEL 144

[ R SENT 1o 08:24:38 AMDec 12, 2018 " T T EEr e
enter Freq 5.825000000 GHz Center Freq: 5625000000 GHz Radio 5td: None a #Avg Type: RMS. TRACE| 56 requency
-enter Freq T - Trig: FreeRun ‘AvglHold: 10110 . S S0 ) O G ZR .1y o AvglHold: 20120 hrf[r\'
#IFGain:Low Radio Devies: BTS WFGaimlow  #Aften:30 dB et
Ref Offset21.99 dB AutoTune
ef Offset Ref Offset 125 dB
‘\ o ' Zl Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
og og
X Center Freq|
Y
5 ) 5.720000000 GHz,
i
StartFreq|
5695000000 GHz,
Stop Freg|
5.745000000 GHz,
‘Center 5.825 GHz ‘Span 40 MHz
‘Center 5.72000 GHz Span 50.00 MHz CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms LiRes BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (10001 pts) 5000900 M
|Auta Man
i i Total Power 18.0 dBm |14~ MODE] ThT S0
Occupied Bandwidth 1 4z [ 17545 MHz (a)  0.072dB
2 F f 5711215 GHz 5543 dBm
16.293 MHz 3N f 5726 210 GHz 0756 dBm Freq Offset]
Transmit Freq Error 6.583 kHz % of OBW Power  99.00 % : 9Hg
6
x dB Bandwidth 15.05 MHz x dB -6.00 dB 7
[
9
10
" ’
< >
atus =
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99% BW

Low CHANNEL

Mid CHANNEL

[ Voo Specin nsyeer Oecugied B

AL P[50 e —
enter Freq 5.745000000 GHz Center Fraq: 5745000000 GHz
| NFE

11:39:10 &M Dee 1
Radio Std: Nane

[ Voo Specin nsyeer Oecugied B

RL F 50
enter Freq 5.785000000 GHz
NFE

s =
L0 e 2200

“Centar Freq: 5765000000 GHz Radio Std: None

G Trig: Free Run ‘AvglHold:> 1010 G Trig: Free Run ‘AvglHold:> 1010
AFGain:Low #Atten: 30 dB Radio Device: BTS AFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21.97 dB Ref Offset 21.97 dB
‘\ 0 dBldiv Ref 20.00 dBm ‘\ 0 dBldiv Ref 20.00 dBm
og og
‘Center 5.745 GHz Span 40 MHz ‘Center 5.785 GHz Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 17.8 dBm Occupied Bandwidth Total Power 17.3 dBm
17.580 MHz 17.539 MHz
Transmit Freq Error -2.112 kHz % of OBW Power 99.00 % Transmit Freq Error 19.747 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.50 MHz x dB -6.00 dB x dB Bandwidth 17.20 MHz x dB -6.00 dB

High CHANNEL

[ Veuom Spectmum Anabeer - Gecopied B0
AL R [s0m b

enter Freq 5.825000000 GHz Cantar Frag: 5825000000 GHz
I NFE

114136 AMDec 1
Radio 5td: None

o Trig: Free Run AvglHold:>1010
AFGainLow #Anen: 30 dB. Radio Device: BTS
Ref Offset 22.06 4B

10 dB/div Ref 20.00 dBm
Log
‘Center 5.825 GHz Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 16.5 dBm

17.562 MHz
Transmit Freq Error 32.420 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.19 MHz x dB -6.00 dB

Note: All the modes and antenna ports had been tested, only the worst data recorded in the report.
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7.2.3.802.11ac VHT40 MIMO MODE

ANTO WORST CASE

UNII-1 BAND

Channel

Frequency
(MH2z)

26 dB BW
(MH2z)

99% BW
(MH2z)

Low

5190 39.59

36.128

High

5230 39.28

36.164

Low CHANNEL

High CHANNEL

[ Fieysight Spectrum Analyzer - Occupied 8V1
L

[ Fieysight Spectrum Analyzer - Occupied 8V1
L

08:41:55 44

A SEIN 08:33:15 R SEIN
. G s e G stes
NFE s~ Trig: Free Run Avg|Hold: 10/10 NFE s~ Trig: Free Run Avg|Hold: 10/10
#IFGain:Low Radio Device: BTS #IFGain:Low Radio Device: BTS
Ref Offset21.81 dB Ref Offset21.5 dB
‘\: B Idiv Ref 20.00 dBm ‘\: B Idiv Ref 20.00 dBm
og og
1
‘Center 5,19 GHz ‘Span 80 MHz ‘Center 5,23 GHz ‘Span 80 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms #Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms
Occupied Bandwidth Total Power 18.0 dBm Occupied Bandwidth Total Power 17.3 dBm
36.128 MHz 36.164 MHz
Transmit Freq Error 13.131 kHz % of OBW Power 99.00 % Transmit Freq Error 26.970 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.59 MHz x dB -26.00 dB x dB Bandwidth 39.28 MHz x dB -26.00 dB
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UNII-2A BAND

Frequency 26 dB BW 99% BW
Channel
(MHz) (MHz) (MHz)
Low 5270 39.59 36.164

High

5310

39.38

36.159

Low CHANNEL

High CHANNEL

[ Keysighe Spectrum Analyzer - Occupied BV
AL g

enter Freq 5.270000000 GHz
I NFE

"~ Canter Fraq: 5270000000 GHz

—To
8.7 s 1.2
Radio Std: None

[ Keysighe Spectrum Analyzer - Occupied BV
AL g

enter Freq 5.310000000 GHz
I NFE

"~ Canter Fraq: 5310000000 GHz

—To
vt o 12,213
Radio Std: None

—»- Trig: Free Run AvglHold: 10/10 —»- Trig: Free Run AvglHold: 10/10
HFGainLow Radio Device: BTS HFGain-Low Radio Device: BTS
Ref Offset 215 dB Ref Offset 2176 dB

10 dB/di Ref 20.00 dBm 10 dB/di Ref 20.00 dBm
Log Log
‘Center 527 GHz Span 80 MHz ‘Center 531 GHz Span 80 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms #Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms

Occupied Bandwidth Total Power 18.3 dBm Occupied Bandwidth Total Power 18.1 dBm

36.164 MHz
Transmit Freq Error 81.246 kHz
x dB Bandwidth 39.59 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

36.159 MHz
Transmit Freq Error 59.733 kHz
x dB Bandwidth 39.38 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB
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UNII-2C BAND

Channel

Frequency (MHz)

26 dB BW
(MH2z)

99% BW
(MH2z)

Low

5510

39.43

36.059

Mid

5550

39.62

36.205

High

5670

38.91

36.074

CH142

5710

41.10

36.171

Low CHANNEL

Mid CHANNEL

[ r———r

RL A
enter Freq 5.510000000 GHz
Ni

#IFGain:Low

“Centar Freq: 5510000000 GHz
Trig: Free Run ‘AvglHold: 10110
#Atten: 30 dB

== e =
09:05:20 AMDee 12,2019
Radio Std: None

Radio Device: BTS

[ Vermght Spectram Amalyae - Gcouped B9
RL W 00 o < —
enter Freq 5.550000000 GHz Center Fraq: £.550000000 GHz
— NF s Trig: Free Run AvglHold: 1010
HFGain:Low #Atten: 30 dB

=T

09:18:11 M Dec 12,2019
Radio Std: None

Radio Device: BTS

Ref Offset 21.84 dB

10 dBidiv Ref 20.00 dBm

Ref Offset 21.84 dB

10 dBidiv Ref 20.00 dBm

Log

Log

‘Center 5.51 GHz

‘Span 80 MHz

[Center 5.55 GHz

Span 80 MHz

#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms #Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms
Occupied Bandwidth Total Power 15.2 dBm Occupied Bandwidth Total Power 15.2 dBm
36.059 MHz 36.205 MHz
Transmit Freq Error 102.06 kHz % of OBW Power 99.00 % Transmit Freq Error 95.622 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.43 MHz x dB -26.00 dB x dB Bandwidth 39.62 MHz x dB -26.00 dB

High CHANNEL

CHANNEL 142 for 26dB BW

[ eyt Spectram Anatyer - Occupied B =T
AL W [s0o o - —— T - . T T T I T =
enter Freq 5.670000000 GHz entar Freq: 5. H2 adio Std: None. #Avg Type: RMS requency
— - e Trig: FreeRun AvglHold: 1010 enter Freq 9.1100000006kz |, . .., e 0120 s O
HFGainLow #Atten: 30 dB. Radic Device: BTS (PO Fast = yacten: 30 dB o
A T Auto Ti
Ref Offset21.9 dB. Ref Offset 125 dB AMkr1 41,1 MHz] o Tune
10 dBidiv Ref 20.00 dBm 10daidy  Ref 20.00 dBm -0.495 dB|
og Log
Center Freq|
5.710000000 GHz,
1
StartFreq)
5660000000 GHz,
s P
2 Stop Freq|
5.760000000 GHz,
Center 5.67 GHz Span 80 MHz CF Step.
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms 10000000 MHZ
lAuto Man|
Occupied Bandwidth Total Power 14.8 dBm
36.074 MHz F—
Transmit Freq Error 99.905 kHz % of OBW Power 99.00 % O Hz)
x dB Bandwidth 38.91 MHz x dB -26.00 dB
Center 5.71000 GHz Span 100.0 MHz
#Res BW 820 kHz #VBW 2.4 MHz #Sweep 100.0 ms (1001 pts)
G ATus| usc srarus
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CHANNEL 142 for 99% BW
209,11
: 500 | CanterFreqi87100000006Hz  RadioStdNone |  Freauency
enter Freq 5.710000000 GHz I unn' AvaiHeld: 2020 3
#IFGaind ow #Arten: 30 dB Radio Device: BTS
Ref Offset 125 dB
1i;\h‘dw Ref 30.00 dBm
Center Freq|
5.710000000 GHz|
[Center 5.71 GH: 8 80 MH:
eRes BW 510 kiiz #VBW 1.6 MHz s‘iféép e oo Step)
Occupled Bandwidth Total Power 19.2 dBm e en
36.171 MHz Freqomeet
Transmit Freq Error -45.104 kHz OBW Power 99.00 % 0Kz
x dB Bandwidth 39.81 MHz x dB -26.00 dB
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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UNII-3 BAND

Frequency 6 dB BW 99% BW Limit | Result
Channel MH
(MH2) (MHz) (MHz) (kHz)
Low 5755 35.87 36.195 500 PASS

High

5795

34.91

36.153

500

PASS

CH142

5710

32.65

/ 500

PASS

6dB BW

Low CHANNEL

High CHANNEL

[ r———r
e =

“Centar Freq: 5765000000 GHz

== e =
15115049 A ec 12,2018
Radio Std: None

[ ———T T
AL o Tsimbe

enter Freq 5.795000000 GHz
I NFE

“Centar Freq: 5785000000 GHz
‘AvgiHold: 1010

=T
115223 MDec 12,2018
Radio Std: None

#VBW 301

#Res BW 100 kHz

0 kHz

Sweep 10.00 ms (10001 pts)
A

10.000000 MHz,

T 32.65 MHz (&) 0.049 dB
F f 5,684 90 GHz -8.006 dBm
N f 5.727 50 GHz -2.892 dBm

Man|

Freq Offset|
0 Hz|

il 5'7SSDUUOUE;§HZ s~ Trig: Free Run ‘AvglHold: 10/10 —»-  Trig: Free Run
#IFGain:Low #Atten: 30 dB Radio Device: BTS HFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset21.89 dB Ref Offset 21,89 dB
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
‘Center 5.755 GHz ‘Span 80 MHz ‘Center 5.795 GHz Span 80 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8 ms) #Res BW 100 kHz #VBW 300 kHz Sweep 8 ms
Occupied Bandwidth Total Power 18.0 dBm Occupied Bandwidth Total Power 17.7 dBm
36.059 MHz 36.087 MHz
Transmit Freq Error -22.815 kHz % of OBW Power 99.00 % Transmit Freq Error =37.469 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.87 MHz x dB -6.00 dB x dB Bandwidth 34.91 MHz x dB -6.00 dB
uss atus uss ATUS
l R T e M e e AT Frequency
enter Freq 5.710000000 anu S — o020 e CEERRH
FGainlow  #Aten:30 dB et
Cu Auto Tune|
AMkr1 32.65 MHz
Ref Offset 12.6 dB:
|9 gevdy _ Ref 20.00 dBm -0.049 dB
o Center Freq|
" 6.710000000 GHz|
i
‘a
StartFreq)
5.660000000 GHz|
Stop Freq|
5.760000000 GHz|
‘Center 5.71000 GHz Span 100.0 MHz CF Step
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99% BW

Low CHANNEL

HIGH CHANNEL

[ Ferma Spectrn fmtyr - Gecupaed EW

= i

11:46:41 AMDec 12,2019

[ ——

AL i o ALIGN AUTO RL 5 SENSEINT ALIGN AT 115548 AMDec 12,2018
enter Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None enter Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Sud: Nons
— - Trig: Free Run ‘AvglHold:>1010 — WE o Trig: FreeRun ‘AvglHold:> 1010
HFGainLow #Anen: 30 dB Radio Device: BTS AFGain:Low #Anen: 30 dB. Radio Device: BTS
Ref Offset 2197 dB Ref Offset 21 97 dB.
10 dBidiv Ref 20.00 dBm 10 dB/di Ref 20.00 dBm
Log Log
‘Center 5.795 GHz Span 80 MHz ‘Center 5.755 GHz Span 80 MHz
[#Res BW 510 kHz #VBW 2 MHz Sweep 1.067 ms [#Res BW 510 kHz #VBW 2 MHz Sweep 1.067 ms
Occupied Bandwidth Total Power 17.0 dBm Occupied Bandwidth Total Power 18.5 dBm
36.195 MHz 36.153 MHz
Transmit Freq Error 29.925 kHz % of OBW Power 99.00 % Transmit Freq Error 17.053 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.28 MHz x dB -6.00 dB x dB Bandwidth 35.96 MHz x dB -6.00 dB

Note: All the modes and antenna ports had been tested, only the worst data recorded in the report.
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7.3. MAXIMUM CONDUCTED OUTPUT POWER
LIMITS
CFR 47 FCC Part15, Subpart E
. Frequency Range
Test Item Limit (MHz)
For FCC client devices:250mW (24dBm) 5150-5250
Not exceed the lesser of 250 mW
C%‘St“‘f}fd or 11 dBm + 10 log B whichever is less 5250-5350
PovSer where B is the 26 dB emission bandwidth in megahertz
Not exceed the lesser of 250 mW
or 11 dBm + 10 log B whichever is less 5470-5725
where B is the 26 dB emission bandwidth in megahertz
1 Watt (30dBm) 5725-5850
ISED RSS-247
_ Frequency Range
Test Item Limit (MHz)
Maximum e.i.r.p. shall not exceed 200 mW
or 10 + 10 log10B, dBm, whichever is less 5150-5250
where B is the 99% emission bandwidth in megahertz
C%‘St“‘jfd Not exceed 250 mW or 11 + 10 log10 B, £250.5350
Povser where B is the 99% emission bandwidth in megahertz
Not exceed 250 mW or 11 + 10 log10 B, 5470-5600
where B is the 99% emission bandwidth in megahertz 5650-5725
1 Watt (30dBm) 5725-5850

Note:

1. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum

conducted output power and the maximum power spectral density shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 6dBi.

2. Directional gain = 10log[(10%1/2° + 10%2/20)2 [NanT] <6dBi, where Nant is the

number of outputs, Gz is the Antenna gain.

TEST PROCEDURE
Refer to KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Connect the EUT to the a broadband average RF power meter, the power meter shall have a

video bandwidth that is greater than or equal to the bandwidth and shall utilize a fast-
responding diode detector.

Straddle channel power is measured using PXA spectrum analyzer.

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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TEST SETUP
Power sensor
EUT Attenuator
TEST ENVIRONMENT
Temperature 23.5°C Relative Humidity  [59%
Atmosphere Pressure 101kPa Test Voltage DC 3.3V
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services
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RESULTS

7.3.1. UNII-1 BAND

Conducted AV ISED

EES Fr?mezr)]cy S Sing:: oiv:;m : (Z;tril) (:iénr:) (ﬁ'sf?ﬁ) T
(dBm)

5180 ng ﬂig / 24.00 12:2: 23.00

802.11a 5200 ﬁmg 13:22 / 24.00 12:23 23.00
5240 ng 13:4512 / 24.00 12:22 23.00

5180 ﬁmlg ggi 1557 | 2400 | 1760 | 23.00

8?226&1)” 5200 ﬁmlg 1222 1550 | 24.00 | 1753 | 23.00
5240 ng g:ig 1553 | 2400 | 1756 | 23.00

5180 mlg g:g? 1569 | 2400 | 17.72 | 23.00

8‘2361,\1;"‘: 5200 ng Eg; 1563 | 24.00 | 17.66 | 23.00
5240 mlg g:gg 1567 | 2400 | 1770 | 23.00

S02.11n 5190 //:Elg i:gg 1460 | 2400 | 1663 | 23.00
(40M) 5230 mrl) ﬁ‘gg 1444 | 2400 | 1647 | 23.00
S0 11ac 5190 QEE 1223 16.30 | 2400 | 1833 | 23.00
(10M) 5230 mlg gi 16.27 | 2400 | 1830 | 23.00

Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1
3.EIRP=conducted Power + Antenna Gain

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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7.3.2. UNII-2A BAND

Conducted AV
Frequency . Power Total — ISED
Mode (MH2) Chain (dBm) Limit Limit
Single (dBm) (dBm) (dBm)
ANTO 15.12
5260 ANTL 1507 / 24.0 24.0
802.11a 5300 ':EIg 133; / 24.0 24.0
ANTO 14.61
5320 ANTL 1458 / 24.0 24.0
ANTO 12.91
5260 ANTL 12 89 15.91 24.0 24.0
802.11n (20M) 5300 ﬁmig 1122'557 15.55 24.0 24.0
ANTO 12.82
5320 ANTL 12 45 15.65 24.0 24.0
ANTO 12.84
5260 ANTL 1273 15.80 24.0 24.0
w2110 o) | sa00 | ANTO_| 1250 1547 | 240 | 240
ANTO 13.03
5320 ANTL 12 36 15.72 24.0 24.0
5270 ANTO 11.6 14.58 24.0 24.0
802.11n (40M) ANT1 11.53
. 5310 ANTO 11.12 14.12 24.0 24.0
ANT1 11.09 ' ' '
5270 ANTO 14.13 17.11 24.0 24.0
802.11ac (40M) ANT1 14.06
. 5310 ANTO 14.02 17.02 24.0 24.0
ANT1 13.99 ' ' '

C

Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1
3.EIRP=conducted Power + Antenna Gain

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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7.3.3. UNII-2C BAND

Conducted AV
Mode Fr?h‘jl‘ffz';cy Chain Power o Limit Limit
Single (dBm) (dBm) (dBm)
ANTO 14.32
5500 ANTL 1210 / 24.0 24.0
ANTO 14.95
802.11a 5600 ANTL 1201 / 24.0 24.0
ANTO 15.22
5700 ANTL 14.30 / 24.0 24.0
ANTO 13.20
5500 ANTL 12 59 15.91 24.0 24.0
802.11n (20M) 5600 QEIE ng 15.79 24.0 24.0
ANTO 12.37
5700 ANTL 1322 15.82 24.0 24.0
ANTO 13.31
91 24. 24.
5500 ANT1 12.44 15.9 0 0
ANTO 13.13
802.11ac (20M) 5600 ANTL 13.60 16.38 24.0 24.0
ANTO 12.70
16.14 24. 24.
5700 ANT1 13.51 6 0 0
ANTO 10.04
12.37 24. 24.
5510 ANT1 8.57 3 0 0
ANT 10.52
802.11n (40M) 5550 ANT? 80552 12.64 24.0 24.0
ANTO 12.37
14.1 24. 24.
5670 ANT1 9.37 3 0 0
ANTO 11.49
5510 ANTL 10.08 13.85 24.0 24.0
ANT 12.1
802.11ac (40M) 5550 ANT? 5 795 14.14 24.0 24.0
ANTO 13.91
5670 ANTL 1073 15.62 24.0 24.0

Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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7.3.4. STRADDLE CHANNEL

UNII-2C BAND
. Maximum AVG Conducted Output Min Limit
Mode | cdUENCY | ANT Power (dBm) 26d8 | d'é“n'n)
(MHz) Single Total BW(MHz)
0 12.88
a 5720 N/A 15.18 22.8
1 12.22
0 12.76
n HT20 5720 15.54 15.30 22.8
1 12.28
0 12.20
ac HT20 5720 14.70 15.28 22.8
1 11.11
0 13.93
n HT40 5710 16.56 35.80 24
1 13.13
0 13.31
ac HT40 5710 15.72 35.80 24
1 12.01
Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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802.11a-Antenna 0

802.11a-Antennal

L W lse i L W lse i SENSE INT| SOURCE CFF L
quency e Tyre: RMS Frequency
enter Freq 5.720000000 Gl':z = enter Freq 5.720000000 G:!‘zu = ig: Free Run Au:?HnY::!‘Imﬁm
IFGain:Low on: 30 4B
MKl 6.717 41 GHz|| ~ AuteTune e Ot 12548 MKr1 5.717 50 GHz|| ~ AuteTune
198 Band Power 12,876 dBm 19 gmiay Ref 20,00 dBm Band Power 12,216 dBm
Center Freq T T [ Center Freq
5.720000000 GHz| - 5.720000000 GHz|
StartFreq) StartFreq)
5.695000000 GHz| 5.695000000 GHz|
T
StopFreq| StopFreq|
5.745000000 GHz| 5.745000000 GHz|
Start 5.69500 GHz Stop 5.74500 GHz CFstep, Start 5.69500 GHz Stop 5.74500 GHz CFstep,
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts) §,000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) §,000000 MHz|
lAuto Man| lAuto Man|
D ——rr—
1 16.18 MHz 12876 dB 1 f 6717 60 GHz 1909dBm EandPower 1500 MHz 12216 dB
3 Freq Offset| 3 Freq Offset|
4 4
H 0 Hzj H 0 Hzj
] ]
7 7
8 8
9 9
10 10
1 v 1 -
< > < >
usc usc sTaTUS

802.11n HT20-Antenna O

5.720000000 GHz
o

802.11n HT20-Antenna 1

Frequency

y
Fa == Trig:Free Run
IFGain:Low #itten: 30 dB
MK 5.717 36 GHz|| ~ AuteTune mef Oeet 125 48 MK 5.717 46 GHz|| ~ AutoTune
S Band Power 12.755 dBm| 10 el Ref 30.00 dBm Band Power 12.280 dBm|
Log Log
Center Freq| [ Center Freq|
5.720000000 GHz| 1 5.720000000 GHz|
StartFreq| StartFreq|
5.695000000 GHz| 5.695000000 GHz|
StopFreq| StopFreq|
6.745000000 GHz| 6.745000000 GHz|
Stop 5.74500 GHz CF Step Start 5.69500 GHz Stop 5.74500 GHz CF Step
LiRes BW 1.0 MHz Sweep 1.000 ms (1001 pts) 5000000 MHz LiRes BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz
= [ute Men, I | = [ute Men,
15.30 MHz 12785 dB 6.717 46 GHz 1927 dBm Eand Power 15.08 MHz 12280 dB
2 2
3 Freq Offset| 3 Freq Offset|
H 0 Hzj H 0 Hzj
& &
T T
8 8
9 9
10
- " -
s < s
p— = —
802.11ac HT20-Antenna 0 802.11ac HT20-Antenna 1
o e o o e A erequancy
#Avg T RMS 4 ¥ #Avg T RMS
enter Freq 5.720000000 GHz TETRERS enter Freq 5720000000 GHz TETRERS
IFGain:Low
MKr1 5.717 36 GHz|| ~ AuteTune e Ot 12548 MKr1 5.717 40 GHz|| ~ AuteTune
0 Band Power 12,203 dBm| 0By Ref 20,00 dBm Band Power 11,113 dBm|
Log Lo
Center Freq| T T s Center Freq|
- 5.720000000 GHz|

5.720000000 GHz|

StartFreq) StartFreq)
5695000000 GHz 5695000000 GHz
Stop Freq| Stop Freq|
5745000000 GHz 5745000000 GHz
Stop 5.74500 GHz CF Step Start 5.69500 GHz Stop 5.74500 GHz CF Step
Sweep 1.000 ms (1001 pts) §,000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) §,000000 MHz|
lAuto Man lAuto Man
I [ ruction |
15.28 MHz 12.203 dB 2 T 5717 40 GHz 0.404dBm BondPaver 1520 MHz 11.113 dB
Freq Offset| 3 Freq Offset|
0 Hz, 4 0 Hz,
5
[
7
8
9
10
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2

802.11n HT40-Antenna O 802.11n HT40-Antenna 1
Agilent Spectrum Ana Agilent Spectrum Anaiyzer - AP2019.11.5
v 07101 M T SENGEINT] 5oLk
e Frequency g Typ Frequency
= Trig:Frea Run e = Trig:Frea Run AvglHold: 1001100
WGain:low  WAftan:30 &5 il WGain:low  WAftan:30 &5
Auto Tune| Auto Tune|
Ref Offset 125 4B Mkr1 5.707 10 GHZ Ref Offset 125 4B Mkr1 5.707 23 GHZ
10 dBidiy  Ref 20.00 dBm Band Power 13.931 dBm 10 dBidiy  Ref 20.00 dBm Band Power 13.126 dBm
Log Log
Center Freq Center Freq
% — e 5710000000 GHz| & 5710000000 GHz|
| StartFreq| StartFreq|
T 5.685000000 GHz| 5.685000000 GHz|
Stop Freq| Stop Freq|
5.735000000 GHz| 5.735000000 GHz|
Start 5.68500 GHz Stop 5.73500 GHz, CF Step Start 5.68500 GHz Stop 5.73500 GHz, CF Step
H#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz H#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz
L = [ute Men, L — Men,
707 10 GHz 0441dBm BandPover 3580 MHz 13931 dB 5707 23 GHz 0230dBm  BandPover 3556 MHz 13126 dB
2 2
3 Freq Offset| 3 Freq Offset|
4 4
& 0 Hzl & 0 Hzl
] ]
7 7
8 8
9 9
10 10
1 - 1 v
< > < >
uss A uss sraTUs
802.11ac HT40-Antenna 0 802.11ac HT40-Antenna 1
T r 1500 A SENGE-INT| SULRCE OFF LIGAITD 07,3037 PMDSE 13, 2018 Frequency L r__ls0a i S]] SORCE ofF Ao ITZIomMisc DI Frequency
#Avg Type: RMS. maE S #avg Type: RMS Ay S
onter Froq STI0000000GHE 1\ e SbiBSNE, L onter Froq STI0000000GHE 1, e SiBSNE, L
IFGalLow #Asten: 30 dB Lils IFGainiLow #hAtten: 30 dB peTlA
Auto Tune| Auto Tune|
Ref Offset 125 4B Mkr1 5.707 10 GHZ Ref Offset 125 4B Mkr1 5.707 18 GHZ
10¢eidiy  Ref 20.00 dBm Band Power 13.307 dBm 10¢eidiy  Ref 20.00 dBm Band Power 12.007 dBm
Log Log
Center Freq Center Freq
& 6.710000000 GHz| & 6.710000000 GHz|
StartFreq) StartFreq)
5.685000000 GHz| 5.685000000 GHz|
Stop Freq| Stop Freq|
5.735000000 GHz| 5.735000000 GHz|
Start 5.68500 GHz Stop 5.73500 GHz CF Step Start 5.68500 GHz Stop 5.73500 GHz CF Step
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz|
IS E Men IS Men
1 6707 10 GHz 0297 dBm EendPover 3580 MHz 13.307 dB 1 6707 18 GHz 2135 dBm  BendPover 3566 MHz 12,007 dB
3 Freq Offset| 3 Freq Offset|
4 4
H 0 Hzj H 0 Hzj
] ]
7 7
8 8
9 9
10 10
1 - 1 v
< > < >
usc sTaTUS usc status
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UNII-3 BAND
r Maximum AVG Conducted Output Min Limit
Mode | COUenNeY | ANT Power (dBm) 26dB | pt
(MHz) Single Total BW(MHz)
0 5.06
a 5720 N/A 5.25 30
1 4.85
0 5.26
n HT20 5720 8.13 5.20 30
1 4.97
0
ac HT20 5720 4.848 7.56 5.20 30
1 4.227
0
n HT40 5710 1.899 4.95 5.80 30
1 1.982
0 1.29
ac HT40 5710 4.04 5.85 30
1 0.743
Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM No: 10-SL-F0035
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802.11a-Antenna O

802.11a-Antenna 1

L [ SENSE INT| SOLRLE CFF WE L [ SENSE INT| SOURCE CFF L
#Avg Type: RMS quency #Avg Type: RMS Frequency
enter Freq 5.720000000 G:!‘zu ) TrigFreeRun Au:?HnY::!‘Imﬁm enter Freq 5.720000000 G:!‘zu = ig: Free Run Au:?HnY::!‘Imﬁm
IFGainLow #Amen: 30 dB IFGain:Low en: 30 dB
Auto Tune| Auto Tune|
Mkr1 5.727 59 GHz Mkr1 5.727 50 GHz
(e Rof 30.00 B Band Power 5,064 dBm (e Rof 30.00 B Band Power 4,850 dBm
Log Log
T T T T T T Center Freq Center Freq
¢ 5.720000000 GHz| - £ 5.720000000 GHz|
StartFreq) StartFreq)
5.695000000 GHz| 5.695000000 GHz|
T
StopFreq| StopFreq|
5.745000000 GHz| 5.745000000 GHz|
Start 5.69500 GHz Stop 5.74500 GHz CFstep, Start 5.69500 GHz Stop 5.74500 GHz CFstep,
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz|
EE futo Man, ute Man
1 6727 69 GHz 0361dBm EendPover 6176 MHz 1 6727 60 GHz Bm EendPower 5000 MHz
3 Freq Offset| 3 Freq Offset|
4 4
H 0 Hzj H 0 Hzj
] ]
7 7
8 8
9 9
10 10
1 v 1 v
< > < >
usc usc sTaTUS

802.11n HT20-Antenna O

¢ i .
5.720000000 GHz . Y 5.720000000 GHz .
PHO: Famt —+= Trig: Free Run PHO: Famt —+= Trig: Free Run
WGaintow  #Aman:30 dB WGaintow  #Aman:30 dB
mef Oeet 125 48 MK 5.727 66 GHz|| ~ AutoTune mef Oeet 125 48 MK 5.727 54 GHz|| ~ AuteTune
10 dg/dlv  Ref 20.00 dBm Band Power 5.257 dBm) 10 dg/dlv  Ref 20.00 dBm Band Power 4.968 dBm)
Log Log
Center Freq Center Freq
& 5.720000000 GHz, = 5.720000000 GHz,
| StartFreq| StartFreq|
5695000000 GHz, 5695000000 GHz,
StopFreq| StopFreq|
5745000000 GHz, 5745000000 GHz,
Stop 5.74500 GHz, CF Step| Start 5.69500 GHz Stop 5.74500 GHz, CF Step|
HiRes BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.000 ms (1001 pts) 5.000000 MHz
lauto Wan

802.11n HT20-Antenna 1

Frequency

'Start 5.69500 GHz

000000 MHz|
Man|

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 51
A R = Jute T o
6.727 65 GHz 0288dBm Eand Power 5.300 MHz 5.257 dB 6.727 64 GHz 0682dBm Eand Power 5.076 MHz
2 2
3 Freq Offset| 3 Freq Offset|
4 4
5 0 Hz| 5 0 Hz|
& &
T T
8 8
9 9
10 10
" - " -
< s < s
= — = sans
802.11ac HT20-Antenna 0 802.11ac HT20-Antenna 1
T [T T Y A T T T P RE o [T TR T erequancy
#Avg T RMS TRACE & qt ¥ #Avg T RMS
enter Freq 5.720000000GHz ] . = thgTimeRds = enter Freq 5720000000 GHz TETRERS
IFGain:Low #Asten: 30 dB oe IFGain:Low
= Auto Tune| = Auto Tune|
MKr1 5.727 64 GHZ MKr1 5.727 60 GHZ
o dEidy Aol 30,00 A8 Band Power 4,848 dBm o dEidy Aol 30,00 A8 Band Power 4,227 dBm
Log Log
T T Center Freq| Center Freq|
— o 5.720000000 GHz| ° 5.720000000 GHz|
StartFreq) StartFreq)
5.695000000 GHz| 5.695000000 GHz|
Stop Freq| Stop Freq|
6.745000000 GHz| 6.745000000 GHz|
Start 5.69500 GHz Stop 5.74500 GHz CF Step Start 5.69500 GHz Stop 5.74500 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) | 5000000 Mr2 [#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) | 5000000 Mr2
I N I lauto Man, N — T ute Man
] 6.727 64 GHz -1272dBm Eand Pover 5276 MHz ] f 6.727 60 GHz -2.123dBm Eand Pover 5.200 MHz 4.227 dB
3 Freq Offset| 3 Freq Offset|
4 4
5 0 Hz| 5 0 Hz|
13 13
7 7
8 8
9 9
10 10
" v " -
< s < s
= =
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802.11n HT40-Antenna O

802.11n HT40-Antenna 1

L =I. 50 & C SENSE-INT| SOLRCE CFF LIGN AT 07:10:28 PM Dec 13, 2019 L =I. 50 & C SENSE-INT| SOLRCE CFF LIG! 07:17:02 PM Dec 13, 2019 Frequancy
#Avg Ty RMS & ¥ e #Avg Ty RMS &
enter Freq 5.710000000 G:!‘zu | rrigFresrun A";fm\{gf‘mm e FEERR enter Freq 5.710000000 G:!‘zu ) TrigFreeRun M‘;fm\{gf1mm Tveela .
IFGalLow #Asten: 30 dB Lils IFGainiLow #hAtten: 30 dB peTlA
Auto Tune| Auto Tune|
Mkr1 5.727 90 GHz Mkr1 5.727 78 GHz
oz Ref 30,00 4B Band Power 1,899 dBm oz Ref 30,00 4B Band Power 1,982 dBm
Log Log
T T Center Freq T Center Freq
e e & 6710000000 GHz & 6710000000 GHz
StartFreq) StartFreq)
5685000000 GHz, 5685000000 GHz,
StopFreq| StopFreq|
5735000000 GHz, 5735000000 GHz,
Start 5.68500 GHz Stop 5.73500 GHz CF Step Start 5.68500 GHz Stop 5.73500 GHz CF Step
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) 5.000000 MHz|
lAuto Man| lAuto Man|
1 5727 90 GHz 3610dBm EandPover 5800 MHz 1,899 dB 1 5727 78 GHz 3427 dBm  EBendPover 5560 MHz
3 Freq Offset| 3 Freq Offset|
4 4
4 0 Hz, 4 0 Hz,
[ [
7 7
8 8
s s
10 10
1 - 1 .
< > < >
usc status usc status
802.11ac HT40-Antenna 1

802.11ac HT40-Antenna O

Frequency

AvglHold: 1001100

Trig: Free Run

Ll
g Type: RMS
ERA 00N G:!.f. Fam =+ Trig: Free Run Avg|Hold: 1001100 P ==
WGaimlow  #Atten:30 dB WGaimlow  #Atten:30 dB
mef Oeet 125 48 MK 5.727 90 GHz|| ~ AuteTune mef Oeet 125 48 MK 5.727 83 GHz|| ~ AutoTune
10 dg/dlv  Ref 20.00 dBm Band Power 1.289 dBm) 10 dg/dlv  Ref 20.00 dBm Band Power 0.743 dBm)
Log Log
Center Freq Center Freq
e | & 5710000000 GHz, & 5710000000 GHz,
StartFreq| StartFreq|
5685000000 GHz, 5685000000 GHz,
StopFreq| StopFreq|
5735000000 GHz, 5735000000 GHz,
Stop 5.73500 GHz, CF Step| Start 5.68500 GHz Stop 5.73500 GHz, CF Step|
HiRes BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.000 ms (1001 pts) 5.000000 MHz
lauto Man|

'Start 5.68500 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Sweep 1.000 ms (1001 pts)
A

5,800 MHz

[ RINCTIOH ]
-4.686 dBm  Band Povier

5.727 90 GHz

BENnOBELN

5.000000 MHz|
Man|

Freq Offset|
0 Hzl

<
Stanus

BENnOBELN

5650 MHz

[ RINCTIOH ]
4858 dBm  Band Povier

5.727 83 GHz

Freq Offset|

0 Hz|
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7.3.5. UNII-3 BAND

Conducted AV Power Total it
Mode Frequency Chain : Limit
(MHz) Single (dBm) (dBm) (dBm)
ANTO 14.13
5745 ANT1 13.33 / 30
ANT 13.57
802.11a 5785 ANTcl) 13 :2 / 30
ANTO 12.73
5825 ANT1 12.92 / 30
ANTO 12.97
5745 ANTL 1221 15.62 30
ANT 12.64
802.11n (20M) 5785 ANTcl) 12 28 15.77 30
ANTO 11.89
15.34
5825 ANT1 12.73 53 30
ANTO 12.84
5745 ANTL 1252 15.69 30
802.11ac (20M) 5785 QEE) gig 15.53 30
ANTO 12.93
5825 ANTL 1262 15.79 30
5755 ANTO 12.00 14.40 30
802.11n (40M) ANT1 10.68
. 5795 ANTO 10.73 13.36 30
ANT1 9.94 '
5755 ﬁmlg 1252 16.04 30
802.11ac (40M) 705 ANTO 1201 0 I
ANT1 12.03 '

C

Note: 1.Conducted Power=Meas. Level+ Correction Factor
2. About correction Factor please refer to section 7.1
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